BRASMGNN—-VH4aOJ |
- SPECIFIC PARTS CATALOG Cat. No. 9628 May, 1992

"EXseres

'MACHINE MODELS: EX5400 seres

First edition ; issued in May, 1992 | M M (1992%45 AR

_ A€ PEBASUS.



R=Yh9odDORAE

INTRODUCTION

W D/3—Y Ay aid, 19924 5 A8ERO EX5400 > 1) —
X3y rvDERSBRE0S%E ROEETHREL TVET,
WMEARILADERIL. EX5200 ) —X &[E U &% 6EH
LTVET,
477 5 ADFCD AR B UBEE EX V) — X/ 3—
W7y 7 TIHEF Xy, (Cat. No. 9605)

peeeaee - proemmaa -
]
(]
- -

[#1] EX5404 —82/233:—>EX5204 —82/233:

B2~ 11 EiC A MBI U EEAMROMRR 5
HAVS—Y I R MZIE>TWET,
F 1, BasBRictEhT0aERR, -V R D
REF. NO.(ZRBRBEE) 2R LTVE T,

By — 03— YRR - 4 — V3=V & (12~14H)
ZhoOWEE, BEDHERICOAFEHEIA TV EHRT,
FIABEI 12~13EIC , 7 = D8 =Y R 4EI—ELT
EHMLTVES,

B I6ELBCIIMER/S A 7y 2 2 %2R L HSES22T
T, 2 DR, B EH BRI & HEE T,

W REEEX N 2K & &), BTERRBSLTERLT
Taw,
Bk, 08—y Ay o/ OBFRIRRCLY , FER
CEBINBILDHDETOT, HOMLHITHRSIES

W,

1E#HHE (Models inserted)

EX5400 Series

EX5404 — 02/233

EX5414 — 82/223

B This parts book contains only specific parts for the EX5400
Series that were manufactured in May, 1992. Common parts
are used between the EX5200 Series and EX5400 Series.

3 Since the subclass numbers on the EX5400 Series are the same
as those on the EX5200 Series (see the numbers framed by the
dotted line ), refer to the same subclass page sa of the EX5200
Series in the EX Series parts book (Cat. No.9605) about the
common parts.

B On pages 2~11, each mechanism is arranged on facing pages,
the first page containing the illustrations and the second page
containing the data of the individual parts.

The number given to each illustrations is the REF. NO. on the
parts list.

Bl Gauge parts construction charts / gauge parts list.
Gauge parts are used in some machine types and sewing gauges
only. Pages 12~13 contain the gauge parts construction charts
in order to know the illustrations and the combinations of the
parts, and page 14 contain the gauge parts lists to obtain the
data at a glance.

B A part number index is attached to the back of this catalog for

convenience.

I When placing orders for parts from this catalog, use ONLY
THE PART NUMBER.

B This parts catalog is applicable to your machine and is subject

to change without notification.




B X =

TABLE OF CONTENTS Page

Ry B, PSR oerererrereenesesisininices 2-3
UL L T ) L T RS 4-9
EAFERBIEEIR vovevererrrererereseserssnsssssniisisisnsissenenes 10- 11
B e ) FRFURRY «-vevevevvevsesmessasansnsnsranansuns 12-13
B e D7) F erereneeneee s s 14
=E I-WEYE PSSR AR 16

MACHINE BED FRAME , COVER «+++eeeseseesssuenssneninins 2-3
FEED MECHANISM(1)~(3) s+reereseessesesseesnesnsnnnsesenene 4-9
KNEE LIFTER DEVICE :+++svsesessssereseereeverevnssussnansins 10- 11
GAUGE PARTS CONSTRUCTION CHART +++eeveeeeeeee 12-13
GAUGE PARTS LIST:++eerettsevessssessssssscerrunniisssecsinneinnans 14
PART NUMBER INDEX ++++++++sssssssussavssuvesssvercnsveeeennunsnss 16



[Rrh (Wide)
P (Narrow)
EX5404-82

EX5404-02

®
®




Ny K, BN —iE MACHINE BED FRAME, COVER

% =[FAY BFEART] (Not for sale basically )
REF. PART NO.

NO. B R %% a2 B NAME QT.
* 1 270001B9S X v F (#) MACHINE BED COMPLETE 1
2 270030BUB M AN — (& h) SIDE COVER (WIDE) 1
3 270030AUB MW & )N — SIDE COVER 1
4 270076 ¥ . PIN 1
5 270076A ¥ PIN 1
6 4821 AABAFrYF/M4 NUT 1
7 276001A & 14 1% : REST BOARD 1






%8 (1) FEED MECHANISM (1)

REF. PART NO.
NO. MRBE & &K NAME Qr.
1 272549 v K ROD 1
2 272506A91 MW & REGULATOR 1
3 4514 k*Y /M5 x5 SCREW 2
4 272546 T LINK 1
5 272547-92 L IS — , LEVER 1
6 4533 T2V /M6 x12 SCREW 1






XS 2 FEED MECHANISM (2)

sk =R BFEART] (Not for sale basically )
REF. PART NO.

NO. BB BT 2 ® NAME QT.
1 240311 B & WASHER 1
2 240312 % & WASHER 1
3 272543 AMERN BLOCK GUIDE 1
4 252531A AN BLOCK 1
5 272545 AN LEVER 1
6 4568 IkxTY /M5 x 8 SCREW 1
7 202522 ik X % RING 1
8 272540-91 2 35 v 7 CRANK 1
* 9 272541 295 7 F & CRANK 1
10 4533 T2V /M6 X1 2 SCREW 1
*11 272542 Bt & PIN 1
*12 272512 253 2¥€Y CRANK PIN 1
*13 272513 25 72¥€ CRANK PIN 1
14 7010 Y2V /M3 X6 SCREW 2






3% 1) 148 (3)

REF.
NO.

WoO-JMN OV b QO DO =

10

PART NO.

LXK B

272548
204185
272550

7193
272551

7161
275543
7130
275544
7143

272552
-7021
240321

179202-25

7059

211301
252658

7018
303448

3

\y,

¢
3

>
SEBIRN

v

‘e
)
AN

NI\ & >
= =X N\ ¥
I

SN
I =

e
$

FTEANE NSNS
X

AN
>

e

IR I VR BN EECE - SR VAS SR

N\

MEAXNE BIYINHEER HIHECTE »WTOE ®
= |

2

NAME

SHAFT
0 RING
LEVER
SCREW
SPRING

SCREW
LEVER
SCRENW
HOLDER
SCREW

REGULATOR PLATE

SCREW
SPACER
NUT
SCREW

SPRING WASHER
STOPPER

SCREW
WASHER

FEED MECHANISM (3)

QT.

N DD DD =






e ﬁlﬁfﬂ | - - KNEE LIFTER DEVICE

REF. PART NO.

NO. HMREBE & K NAME . o QT.
1 207345 R KNEE PAD BASE 1
2 5658  AAEKNF , BOLT 1
3 207346 BT N - KNEE PAD 1
4 212492 W ROD 1
5 212493-SA 7 3 7 v b BRACKET 1
6 5543 MAKNLEF WS BOLT 2
7 207341-SA 735 7 v b BRACKET 2
8 4906 AXT (%) /4. 8 SCREMW 4
9 212485 " ROD 1
10 207344-SA 4 5 — COLLAR 3
11 5543 mAKNLE /WS BOLT 3
12 209287 PR SPRING 1
13 207350-SA 75 7 v b BRACKET 1
14 5543  HEAENE/ WS BOLT 1
15 212486 Vot — LEVER 1
16 5543 HAEXNLEF /WS BOLT 1
17 4805 AA+ v F/M5 NUT 1
18 204585 & WASHER 1

19 212435C 7 — T W CABLE 1

20 275545 A XN BRACKET 1
21 7029 F2Y /M5 x 12 SCREW 2
22 240360 755y b BRACKET 2
23 7017 XY ,/M4X5 SCREW 2



sbstM

¥ =T N=JRFIRER

Ny989 R EX5400 Series GAUGE PARTS
PLAIN SEAMING CONSTRUCTION CHART
BACKLACHING
EX5404-02/233(K) EX5404-82/233(K)
Sw : SwW
3 277504R30 3 277532-30

4 277504R40
5 277504R50

4 277532-40
5 277532-50

277303-16F

Al Ik

277304-16F 27731813

277304A16F 277318-13

277303B16F

EJ’“‘T?EED

277305A16F

201230C

2717114

SW

3 210370 #
4 210371 #2
5 210371 #2

e

SwW

3 277115 #10
4 277103 #11
5 277103 #1

1
O |




EX5404-82/233(K)

EX5404-02/233(K)

179630-92  275019A

§ o
.n
y

277010 #2

=

277015

-02-82/233 -02-82/233K

TV2:02/439  ~Ua-B4/ 299K SW sw
I" RO 'I' . 3201127 4 202295
201121A 210755

l I | 5 202295
| | | r
| | |
| | |
. |
Y |
| | | |
L _ 2 ¢
277005 277004
| g
S
SoRL A (W) 1%y 57 B (M)
PLAIN SEAMING BACKLATCHING

(LIGHT FABRIC)

(LIGHT FABRIC)



GAUGE PARTS LIST

EX5400 Series

S
84 s6220e
12X 040 veéiosiec ¢6-0€96.) 00222 S00.22 6S.l012 viZiioe | 4 - Ollezz/ze -rovsXa
121102 €
s
o $62202
12X 00 v6l0S.¢e ¢6-0€96L1 ¥00L.2 S00222 661012 viZgiioe 4 - Oeez/zo-rorsxa
121102 €
3a3aN Emwdon_.u% M| wagion e Tl 341N owm__ﬁ.zx< mh“ﬁ. MS | oM "03dS/
EREEL] H3IMO1 390VD 3dAL INIHOVIN
QV3HHL aygvno m:omuz 34INX H3ddn
v RS B L = L2 _ X G- i

\

g

ww/\@

=

0S S
LL¥ £0LL22
s10212 Z# oLoLLZ L2 491VS0ELL2 (e1-81€222) | (dorvroeLLe) | d918€0€LL2 or « 14 - Olezzize - rorsxa
OL# SLLLL2 0€-265LL2 £
05 « S
ZH LLE012
S10LL2 2# oloLLe 0082102 do1-c0e222 | (€1-81€222) | (491-¥0€222) | d9L-£0€8222 oy 14 - Oleez/zo-rorsxa
L# 0.£012 OEHYOSLLE [
434001 H¥3d0oo1 HIONIA LOOH 1004 9040 9500 900 ‘SSV 904 3ivid Ms ON '03ds/
H3IMO1 H3ddn H3SS3Hd H3SS3Hd @334 ‘441a a33d ‘xnv a33d NIVA a33d NIVN 31033N IoNvo 3dAL 3NIHOVWN
/=1L e Yad CB W T Tebf ROXEFE WO WYROFE | (BROTE i -4 ¥

5

I @ = LK s §

<8

€ &

Y=Y N— IR

EX5400 Series







INDEX

PART NO.
DCX27 # 9

179202-25
179630-92
201121A
201127
201230¢C
202295
202522

204185
204585
207341-5A
207344-5A
207345
207346
207350-SA
209287
210370
210371

210755
211301
212435¢C
212485
212486
212492
212493-5A
240311
240312
240321

240360
252531A
252658
270001B9S
270030AUB
270030BUB
270076
2700764
272506491
272512

272513
272540-91
272541
272542
272543
272945
272546
272547-92
272548
272549

272550
272551
272552
275019A
275543
275544
275545
276001A
277004
277005

277010
277015 .
277103
277114
277115
277303-16F
277303B16F
277304-16F
277304A16F
277305-16F

NO.
PAGE REF.

14

———
— s W b =3 ~J TN

—

— —
O OO O D O =2 \D O =t =] et pt

b et b s et b fh et ek — st
O 'S

—

b bt s i

—

—
OOROVOY VIO I~~~ ~JUVTWWWWW O WO-I-dm i = O b bt bt b bt 2 400 =)

—
o)

14

—
—_—hNe NN O MW

—

e s
-R-X- )

[

—

—

—

™ —
~NOW=] HUIW = =EJERNIWEOOW NDNUAENDWEIADN W= W

NO.
PART NO. PAGE REF.
277305A16F 14
277318-13 14
277504R30 14
277504R40 14
277504R50 14
277532-3¢0 14
277532-40 14
277532-50 14
303448 9 19







BPEGASUS
SEWING MACHINE MFG. “F
co.,LTD’



	EX SERIES
	INTRODUCTION
	TABLE OF CONTENTS
	MACHINE BED FRAME/COVER
	LIST

	FEED MECHANISM(1)
	LIST

	FEED MECHANISM(2)
	LIST

	FEED MECHANISM(3)
	LIST

	KNEE LIFTER DEVICE
	LIST

	GAUGE PARTS CONSTRUCTION CHART(1)
	GAUGE PARTS CONSTRUCTION CHART(2)
	GAUGE PARTS LIST
	INDEX
	BACK

